
5

Figure 3

Figure 4

REPLACEMENT PARTS LIST MANUAL
PUMPS

AUTOMATIC
PUMPS

Item
No.

Part
No. Description 8-CIM 8-CBM 6-CIA 8-CIA 8-CBA

1 108101 Handle, Pump • • • • •

2 928004 Seal Ring • • • • •

3 108034 Pump Base •

3 108033 Pump Base •

3 108029 Pump Base • •

3 108028 Pump Base •

4 909021 Screw/Washer #10-24 x 1/2” 5 5 5

4 909009 Screw/Washer #10-24 x 1/2” 5 5

5 108082 Screen, Intake • • • • •

6 951547 Wiring Harness Assembly, 
With Tube, 8’ •

6 951240 Wiring Harness Assembly, 
With Tube, 10’ •

6 951546 Wiring Harness Assembly, 
With Tube, 10’ • •

6 951563 Wiring Harness Assembly, 
With Tube, 25’ • •

6 951548 Wiring Harness Assembly, 10’ • •

6 951550 Wiring Harness Assembly, 25’ • •

7 901529 Screw, Machine #10-24 x 1/4” • • • • •

8 921023 Washer, #10 Lock • • • • •

9 928028 Seal Ring • • • • •

10 108065 Housing, Manual Terminal • •

11 909024 Screw/Washer #10-24 x 1-3/8” 4

11 901501/
921002 Screw/Washer #10-24 x 1-3/8” 4

12 924001 O-Ring 2 2 2

13 108048 Housing, Automatic Switch • • •

14 951961 Lead Wire Assembly • • •

15 108202 Bracket, Switch • • •

16 950323 Switch, Miniature • • •

17 902404 Screw, Tap #8-18 x 3/8” • • •

19 108125 Diaphragm • • •

20 108055 Cover, Automatic Switch 
Housing • • •

21 909027 Screw/Washer #10-24 x 1-3/4” 4 4

21 909033 Screw/Washer #10-24 x 1-3/4” 4

22 599026 AD-6, Reducer Adaptor • • • • •


